
Any person who requires accommodation to participate in this meeting should contact the District office at (909) 797-5117, at least 
48 hours prior to the meeting to request a disability-related modification or accommodation. 
 
Materials that are provided to the Board of Directors after the meeting packet is compiled and distributed will be made available 
for public review during normal business hours at the District office located at 12770 Second Street, Yucaipa.  Meeting materials 
are also available on the District’s website at www.yvwd.dst.ca.us 
 

 
 

12770 Second Street, Yucaipa, California 92399 Phone: (909) 797-5117 
 

 

Notice and Agenda of a Meeting  
of the Board of Directors 
[...]
requesting consumers to conserve energy and reduce 
power demands on the electrical power grid.  The District 
staff is working to conserve electrical power during 
afternoons and evenings. 

 

DISCUSSION ITEMS: 
 

 

Yucaipa Valley Water District - August 25, 2020 - Page 9 of 50



Yucaipa Valley Water District Page 3 of 4 

DM 20-124 
 
PRESENTATION OF THE 
UNAUDITED FINANCIAL 
REPORT FOR THE 
PERIOD ENDING ON 
JULY 31, 2020 

Chief Financial Officer Allison Edmisten provided an overview of 
the Unaudited Financial Report. 
 
Director Lonni Granlund moved that the Board receive and file 
the unaudited financial report. 
 
Director Joyce McIntire seconded the motion. 
 
The motion was approved by the following vote: 

Director Jay Bogh - Absent 
Director Lonni Granlund - Yes 
Director Chris Mann - Yes  
Director Joyce McIntire - Yes  
Director Dennis Miller - Absent 

 

BOARD REPORTS AND 
DIRECTOR COMMENTS 

Director Joyce McIntire, Director Lonni Granlund, and Director 
Chris Mann reported on the Southern California Water 
Conference held on August 14, 2020. 
 
Director Joyce McIntire reported on the San Gorgonio Pass 
Water Agency board meeting held on August 17, 2020. 
 
Director Lonni Granlund reported on the Association of San 
Bernardino County Special Districts meeting held on August 17, 
2020. 
 

ANNOUNCEMENTS Director Chris Mann called attention to the announcements 
listed on the agenda.   
 

CLOSED SESSION Director Lonni Granlund, Director Chris Mann, Director Joyce 
McIntire were present in closed session with Legal Counsel 
David Wysocki, Chief Financial Officer Allison Edmisten, and 
General Manager Joseph Zoba to discuss the following items. 
 

B. Conference with Labor Negotiator (Government Code 
54957.6) 
District Negotiator: Joseph Zoba, General Manager 
Employee Organization: YVWD Management 
Employees (Exempt) 

C. Conference with Labor Negotiator (Government Code 
54957.6) 
District Negotiator: Joseph Zoba, General Manager 
Employee Organization: YVWD Supervisory 
Employees 

 

Yucaipa Valley Water District - August 25, 2020 - Page 10 of 50



Yucaipa Valley Water District Page 4 of 4 

After reconvening out of closed session, Legal Counsel David 
Wysocki reported that direction was provided and that there 
were no reportable actions taken. 

ADJOURNMENT The meeting was adjourned at 4:50 p.m.   
 

 
 
Respectfully submitted, 
 
 
      
              Joseph B. Zoba, Secretary       (Seal) 

Yucaipa Valley Water District - August 25, 2020 - Page 11 of 50



 

Staff Report 

 
Yucaipa Valley Water District - August 25, 2020 - Page 12 of 50



 

Discussion Items 

 
Yucaipa Valley Water District - August 25, 2020 - Page 13 of 50



Director Memorandum 20-125 

Date: 

Prepared By: 

Subject: 

August 25, 2020 

Matthew Porras, Implementation Manager 

Consideration of Development Agreement No. 2020-04 Purchasing an 
Easement at 36450 Oak Glen Road, Yucaipa (Assessor Parcel 
Number 0321-194-01) for the Reservoir R-16.2 Complex 

Recommendation: That the Board approve and authorize the President to execute 
Development Agreement No. 2020-04. 

At the Board workshop on March 10, 2020, the District staff discussed the need to replace the 
existing drinking water R-16.2 reservoir [Asset ID: PW-R-13016.2] since it is at the end of its 
useful life [Workshop Memorandum 20-064].  This drinking water reservoir is located north of Oak 
Glen Road, east of Casa Blanca Avenue in the City of Yucaipa.  On May 26, 2020, the Board 
authorized the final design of the R-16.2 Drinking Water Storage and Distribution Facility  [Director 
Memorandum 20-085]. 

The replacement reservoir project will require the installation of new on-site and off-site pipeline 
improvements.  The preliminary design has identified an off-site pipeline alignment that requires 
an easement though private property.  The attached agreement and easement have been 
prepared to secure the required easement rights from the adjoining property owner. 

Yucaipa Valley Water District - August 25, 2020 - Page 14 of 50



Director Memorandum No. 20-125 Page 2 of 8 

Yucaipa Valley Water District - August 25, 2020 - Page 15 of 50



Director Memorandum No. 20-125 Page 3 of 8 

Yucaipa Valley Water District - August 25, 2020 - Page 16 of 50



Director Memorandum No. 20-125  Page 4 of 8 

Yucaipa Valley Water District - August 25, 2020 - Page 17 of 50



Director Memorandum No. 20-125  Page 5 of 8 

Yucaipa Valley Water District - August 25, 2020 - Page 18 of 50



Director Memorandum No. 20-125  Page 6 of 8 

Yucaipa Valley Water District - August 25, 2020 - Page 19 of 50



Director Memorandum No. 20-125  Page 7 of 8 

Yucaipa Valley Water District - August 25, 2020 - Page 20 of 50



Director Memorandum No. 20-125  Page 8 of 8 

 

Yucaipa Valley Water District - August 25, 2020 - Page 21 of 50



 

Director Memorandum 20-126 

Date: August 25, 2020 

Prepared By: Allison M. Edmisten, Chief Financial Officer 

Subject: Review of Public Disclosure Report Pursuant to Government Code Section 
53065.5 for Fiscal Year Ending June 30, 2020 

Recommendation: That the Board receive and file the Public Disclosure Report for Fiscal 
Year 2019-20. 

 
Government Code Section 53065.5 requires all special districts to disclose reimbursements paid 
by the District within the immediately preceding fiscal year of one hundred dollars ($100) or more 
for each individual charge for services or products received.  The individual charge includes, but 
is not limited to, tuition reimbursement, certificate or license reimbursement, or meals, lodging, 
and transportation, or registration fee reimbursed to any employee or member of the governing 
body.   
 
The disclosure requirement is fulfilled by including the reimbursement information in a document 
published or printed at least annually and made available for public inspection. 
 
Attached is the report of these reimbursements for the fiscal year ending on June 30, 2020. 
 

Yucaipa Valley Water District - August 25, 2020 - Page 22 of 50



Director Memorandum No. 20-126 Page 2 of 6 

 

Yucaipa Valley Water District - August 25, 2020 - Page 23 of 50



Director Memorandum No. 20-126 Page 3 of 6 

 

Yucaipa Valley Water District - August 25, 2020 - Page 24 of 50



Director Memorandum No. 20-126 Page 4 of 6 

 

Yucaipa Valley Water District - August 25, 2020 - Page 25 of 50



Director Memorandum No. 20-126 Page 5 of 6 

 

Yucaipa Valley Water District - August 25, 2020 - Page 26 of 50



Director Memorandum No. 20-126 Page 6 of 6 

 

 

Yucaipa Valley Water District - August 25, 2020 - Page 27 of 50



 

Director Memorandum 20-127 

Date: August 25, 2020 

Prepared By: Joseph B. Zoba, General Manager 

Subject: Authorization to Purchase a Closed Circuit Reverse Osmosis Pilot Testing 
System 

Recommendation: That the Board authorize the General Manager to purchase a closed 
circuit reverse osmosis pilot testing system from Desalitech for a sum 
not to exceed $190,000 and adopt Resolution No. 2020-36 authorizing 
the transfer of reserve funds equal to the cost of the equipment 
purchase.   

 
The Henry N. Wochholz Regional Water Reclamation Facility (WRWRF) produces recycled water 
using microfiltration with partial reverse osmosis to adjust salinity in order to comply with the Santa 
Ana Regional Water Quality Control Board  Basin Plan.  This exceptionally pure recycled water 
that can also be used to recharge groundwater basins in accordance with Article 5.2 of the State 
of California Groundwater Replenishment Regulations.   
 
The District is proposing to upgrade the Wochholz Regional Water Reclamation Facility with the 
addition of the Salinity and Groundwater Enhancement (SAGE) Project.  The SAGE Project will 
increase the reverse osmosis membrane capacity to achieve Full Advanced Treatment to produce 
a new source of water suitable for direct injection into the local groundwater basins.  The nearly 
$20 million SAGE Project will consist of the following components: 
 

• Microfiltration Tertiary Clarification - The construction of two tertiary clarifiers will 
replace the existing lined pond structure located east of the existing microfiltration building. 
 

• Reverse Osmosis Transfer Pumps - The Reverse Osmosis Transfer Pumps would 
convey microfiltration filtrate to the new reverse osmosis system. 
 

• Primary Reverse Osmosis System - The primary reverse osmosis system will be 
designed for three treatment units that would produce a maximum of 5.91 mgd of total 
permeate flow. 
 

• Secondary Reverse Osmosis System - The secondary reverse osmosis system 
operates differently than the primary reverse osmosis system in the fact that it 
operates with no concentrate flow and then periodically wastes the concentrate from 
the system.  This closed-circuit desalination system is expected to reduce the amount 
of minerals discharged to the Inland Empire Brineline and Orange County Sanitation 
District. 
 

• Ultraviolet and Advanced Oxidation Process (UV/AOP) - This process relies on 
photons from the ultraviolet spectrum to convert ozone in the presence of water to oxygen 

Yucaipa Valley Water District - August 25, 2020 - Page 28 of 50



Director Memorandum No. 20-127  Page 2 of 5 

and peroxide.  The peroxide reacts with the ozone to form a hydroxyl radical (-OH) which 
is used to breakdown small molecules in the water. 
 

• Decarbonator - The decarbonator will remove residual carbon dioxide produced from the 
UV/AOP oxidation process.   
 

• Lime Stabilization - The water produced from the reverse osmosis system will be so 
clean that it will be corrosive to the pipes and fittings used in the recycled water system.  
The lime stabilization will add hardness and alkalinity back into the water as part of the 
process to control alkalinity and pH. 

 

 
 
As we prepare to move into the final 
design stage of the SAGE Project, it is 
time to consider implementing Closed 
Circuit Reverse Osmosis (ccRO) 
technology.  A ccRO system works by 
recirculating pressurized feedwater 
until a desired recovery level is 
achieved.  Once the brine 
concentration increases in the closed 
system, it is discharged from the 
closed system and the volume of 
discharged brine is replaced with 
fresh feed water without stopping the 
flow of pressurized feed or permeate.  
A ccRO system can achieve recovery 
by recirculating and concentrating the 
brine solution and can therefore reach any desired recovery percentage in a single stage.   
 

Yucaipa Valley Water District - August 25, 2020 - Page 29 of 50



Director Memorandum No. 20-127  Page 3 of 5 

The use of a ccRO system can theoretically achieve a recovery rate of up to 98% in single stage.  
This level of recovery would result in saving (generating) more recycled water and reducing brine 
waste which is a significant cost for the District. 
 
Purchase of a Closed Circuit Reverse Osmosis Pilot System 
 
The District has obtained an estimated cost of $186,615 for the purchase of the Desalitech 
equipment and related commissioning expenses. 
 

Qty Description Unit Price 
Extended 

Price 
Tax Total 

1 
ReFlex CCRO Model No. R1 
(per section 5.1 scope) 

$127,543  $127,543  $9,885  $137,428  

 Adders: (per section 5.1.1)      

5 
Filmtec CR100i 
Membrane Elements 

$617  $3,085  $239  $3,324  

2 Feed (booster) Pump  $1,800  $3,600  $279  $3,879  

1 Automatic Permeate Flush  $553  $553  $43  $596  

6 
Pressure Indicating Transducer 
Upgrade  

$289  $1,734  $134  $1,868  

1 Antiscalant Feed System  $4,332  $4,332  $336  $4,668  

2 Chemical Feed System(s)  $3,031  $6,062  $470  $6,532  

1 
Clean In Place (CIP) tank with 
heater  

$4,669  $4,669  $362  $5,031  

Lot 
Variable Frequency Drives 
(VFD’s)  

$3,608  $3,608  $280  $3,888  

1 
Load Panel (power supply, 
distribution & breakers)  

$7,302  $7,302  $566  $7,868  

Lot 
Upgrade to NEMA 4 VFDs (or 
Integration into Enclosures)  

$2,119  $2,119  $164  $2,283  

 Total   $164,607  $12,757  $177,364.04  

      

 

Factory Acceptance Test (FAT) 
witnessed by customer  

$2,250  $2,250    $2,250  

4 

Commissioning – not including 
travel expenses (additional days 
$1,500 per day).  4th day for SS 
pipe passivation 

$1,750  $7,000    $7,000  

 
 
 

Yucaipa Valley Water District - August 25, 2020 - Page 30 of 50



Director Memorandum No. 20-127  Page 4 of 5 

 
 
The Board has an option to rent the ccRO system from Desalitech.  The cost for a six month rental 
would be about $80,000 plus $7,500 for each additional month.  However, by renting the 
equipment the District would not be able to conduct a longer test to validate water quality 
fluctuations between summer and winter.  Additionally, the rental ccRO systems are not currently 
available.  The earliest availability for a rental may be in February or March 2021.  Desalitech will 
assign a higher priority to equipment to be purchased compared to the construction of the rental 
units.  Therefore the purchased unit should arrive at the Wochholz Regional Water Recycling 
Facility before the end of the year (~16-18 weeks after the Notice to Proceed is issued).   
 
If the District purchases the ccRO system, there is an option to sell the equipment after our study 
is completed for an estimated salvage value of 50-70% of the purchase price due to the current 
popularity of these units.  However, at this time the District staff would favor the purchase of the 
equipment to be used to train operators to operate the equipment while the plant is in construction 
and new operators thereafter.  Additionally, by owing the equipment the District staff will be able 
to test various RO membranes and antiscalant chemicals before applying them to the full-scale 
plant. 
 
  

Yucaipa Valley Water District - August 25, 2020 - Page 31 of 50



Director Memorandum No. 20-127  Page 5 of 5 

RESOLUTION NO. 2020-37 
 

RESOLUTION OF THE YUCAIPA VALLEY WATER DISTRICT 
AUTHORIZING FUND TRANSFER NO. 1 FOR FISCAL YEAR 2021 WITHIN THE SEWER 

ENTERPRISE 
 
 
WHEREAS, the Yucaipa Valley Water District recognizes the importance of funding projects within 
the District with funds set aside for this purpose, and  
 
WHEREAS, the Board of Directors has approved the purchase of a closed circuit reverse osmosis 
system to evaluate the technology to reduce future brine disposal costs at the Wochholz Regional 
Water Recycling Facility. 
 
 
NOW, THEREFORE, the Board of Directors of the Yucaipa Valley Water District hereby 
RESOLVE, DETERMINE, and ORDER as follows: 
Section 1: Fund Transfer No. 1 in the amount up to $190,000 from the Sewer Fund 

Infrastructure Reserves (03-000-10311) to fund 100% of the purchase of the 
closed circuit reverse osmosis pilot testing system from Desalitech. 

 
PASSED, APPROVED and ADOPTED this 25th day of August 2020. 
 
  YUCAIPA VALLEY WATER DISTRICT 

   
  Chris Mann, President Board of Directors 

   
ATTEST:   

   
Joseph B. Zoba, General Manager   

 
 

Yucaipa Valley Water District - August 25, 2020 - Page 32 of 50



 

Director Memorandum 20-128 

Date: August 25, 2020 

Prepared By: Allison M. Edmisten, Chief Financial Officer 

Subject: Approval of the Terms and Conditions of Employment for Management-
Exempt Employees of the Yucaipa Valley Water District 

Recommendation: That the Board approve the Memorandum of Agreement with the 
Management-Exempt Employees as presented. 

 
Attached is a Memorandum of Agreement with the Management-Exempt Employees of the 
Yucaipa Valley Water District for your review and consideration. 
 
At this time, the Management-Exempt Employees do not recommend any changes to the MOA 
and the proposed contract is for six years through June 30, 2026.  
 
 
 

Yucaipa Valley Water District - August 25, 2020 - Page 33 of 50



Director Memorandum No. 20-128  Page 2 of 9 

 

Yucaipa Valley Water District - August 25, 2020 - Page 34 of 50



Director Memorandum No. 20-128  Page 3 of 9 

Yucaipa Valley Water District - August 25, 2020 - Page 35 of 50